
SPARE PARTS 
EV 3013 (MAKITA)

#26232

Part 
Number

Qty. ME Name (d) Name (e)
Dawing
 Nr.

E77290 1 ST Motor EL 1400 Electric Engine (1400W ATB)

E70610-02 1 ST Gehäuse VK EL 14-273 u. 1427 Housing complete 1
E76730 1 ST Haube-Abdeck VK EL 14-273 Top Cov er 2
E72060 2 ST HV-Blatt ER/93   78G2 High adjustement grid 3
E72270 2 ST Schraube Lins.Senk krz. M6 x 16   99E6 Screw M6 x 16 4
E72070 1 ST HV - Grif f teil re. ER/93   78G2 High adjustment lev er right side 5
E72080 1 ST HV - Grif f teil li. ER/93   78G2 High adjustment lev er left side 5
E72110 4 ST Tellerf eder 25.0 x 12.2 x 0.9  78D3/99B4 Cup spring  25.0 x 12.2 x 0.9 6
E72330 2 ST HV-Bolzen ER/93 l. Gew.   99A7 High adjustment bolt 7
E76850 4 ST Rad 150 mm GL. Tef lon Wheel 150mm 8
E16060 2 ST Schraube Rad Gleitlager u. HV   78C3 Screw Bolt GL 9
E18150 1 ST Keilriemen 10x6x575 Li (VK14)  78C1 V-Belt 10x6x575 Li (VK14) 10
E76570 1 ST Scheibe-Keilriemen 63/1 Kunstst. 78E4 Belt pulley  63/1 12
E70620-04 1 ST Bock-Lager re. VK EL 1230 schwarz  77C3 Bearing mounting right side 14
E70630-04 1 ST Bock-Lager li. VK EL 1230 schwarz Bearing mounting left side 15
E77140 1 ST Messerwelle kompl. mont. VK 14-273 Blade axle assy  (complete unit)

E67080 1 ST Scheibe-Keilriemen 71/1   78E3 V-Belt Pulley  71/1 16
E67090 2 ST Kugellager Rillen 6201 2RS 12x32x10 78I1 Ball Bearing 6201 2RS 17
E77280 1 ST Messerwelle SW 15 VK 14/03 Blade axle 18
E67110 13 ST Messer VK EL 1230 auf gewink.  78A3 Blade 19
E73720 1 ST Messersatz VK EL 1230/1330/14-273  78A3 Set of  Blades including 13pcs of  E67110 19
E67120 11 ST Ring-Abstand-Kunststof f  Vk   78G4 Spacer 20

E76370-02 2 ST Ring-Ausgleich-Messerwelle 13 mm rot Spacer 13mm 76
E13570 1 ST Schraube Sechskant M8x16     78D2/99D3 Screw M8x16 49
E75300 1 ST Scheibe-Beilag 8,4x18x2,0   99C5 Washer 8,4x18x2,0 58
E63920 2 ST Scheibe-Beilag 13x25x2.5   78C3 Washer 13x25x2.5 62
E77240 2 ST Distanzhülse 12 x 16 x 3,7 Spacer 12x16x3.7 66
E67240 2 ST Scheibe-Ausgleich 12x18x1.2    99F5 Washer 12x18x1.2 64
E13290 1 ST Scheibe-Zahn A 8,8    78D3/99G5 Chopper Disc A 8.8 65
E62460 1 ST Spannhülse 5x50 DIN 1481 77D1 Clamp Sleev e 5x50 DIN 1481 67

E67010 2 ST Schraube Rad El. 35 H   78C3 Screw Bolt EL 35 22
E60510 1 ST Achse Sicherheitsklappe/85  78F3 Axle f lap 23
E72040 1 ST Klappe-Sicherheit 40 H/93   79C6 Flap 24
E72090 2 ST HV - Kappe Kunststof f  ER/93 Plastic Cov er 25
E60450 1 ST Feder-Schenkel links   78G1 Torsion spring left 26
E60490 1 ST Feder-Schenkel rechts    78G1 Torsion spring right 27
E75020 1 ST Grif f -Unterteil li. 32 EL/98 Handle lower part left 28
E75030 1 ST Grif f -Unterteil re. EL 32/98 Handle lower part right 29
E75560 1 ST Grif f -Oberteil Ergo. EL 32 u. VK EL 1330 Handle upper part 30
E66670 1 ST Zugentlastung 25 mm   78D4 Cable holder 31
E76150 1 ST Schalter Stecker Kombi VK 10 / VK 14 D Switch assy 32
E66800 2 ST Gleiter-Kunststof f  18 mm   78G3 Cap 33
E62410 1 ST Klemme-Kabel 2-f ach Kunststof f   78F3 Cable clamp 2- cables 34
E62520 1 ST Grif f -Trage   77D1 Carrier handle 35
E70960 1 ST Kabelklemme EL 32 Cable clamp 2- cables 36
E60570 1 ST Krallenklemmscheibe 6.0 mm  78G1/99E7 Automatic f ixing disk 6.00 mm 37
E67170 1 ST Schelle-Spann-Motor VK EL 1230/1330 Engine Bracket 40
E65760 6 ST Schraube PT KA 40x14   99G6 Screw PT KA 40x14 42
E76810 2 ST Schraube PT KA 40x35   99F7 Screw PT KA 40x35 43
E68660 3 ST Schraube PT KA 40x16   99D6 Screw PT KA 40x16 44
E67200 4 ST Schraube PT KA 60x16   99A6 Screw PT KA 60x16   45
E67210 4 ST Schraube PT KA 60x25 Screw PT KA 60x25 46
E67220 2 ST Schraube Linsen-Gewinde M5x16  99E6 Screw M5x16  47
E73980 2 ST Schraube-Flachrund M6x35  78C4 Screw M6x35  48
E13510 2 ST Schraube Sechskant M8x22    78D2/99C4 Screw hexagon M8x22    50
E14110 1 ST Schraube Sechskant M10x25   99D4 Screw hexagon M10x25   51
E75080 2 ST Mutter-Flügel M 6 Plastik  78F2 Nut M 6 Plastik 54
E62780 2 ST Mutter-Sperrzahn M 6   99D2 Nut M 6   99D2 55
E65620 4 ST Mutter-Sperrzahn M 10  78F1/99C2 Nut M 10  7 56
E75260 2 ST Scheibe-Beilag 6,4x18x1,6   99E5 Washer 6,4x18x1,6   57
E60900 2 ST Scheibe-Beilag 8,4x24x2 mm  78E2/99C5 Washer 8,4x24x2 mm  59
E13250 9 ST Scheibe-Beilag 10x20x2.5   78E2/99D5 Washer 10x20x2.5   60
E14370 2 ST Unterlegscheibe R 11   78E2/99B5 Washer R 11  61
E67230 4 ST Scheibe-Ausgleich 12x18x0.1   99F5 Washer 12x18x0.1   66
E13290 2 ST Scheibe-Zahn A 8,8    78D3/99G5 Chopper Disc A 8,8   65
E64650 1 ST Scheibe-Sicherung 12x1.3   27F4/99F2 Washer 12x1.3   64
E76870-18 4 ST Kappe-Zier Rad 150mm   79C10 Wheel cov er Rad 150mm  69
E65770 2 ST Schraube PT KA 40x10   99G6 Screw PT KA 40x10   70
E76740 1 ST Platte-Luf tleit VK EL 14-273 Air baf f le VK EL 14-273 72
E66740 1 ST Stopper-Zugentlastung   78D4 Bracket 75

E65900 1 ST Box-Grasf ang-Oberteil 40
Catching Box upper part 
We cannt deliver this part anymore 

NEW NUMBER E19930

E65980 1 ST Box-Grasf ang-Unterteil 40

Catching Box lower part 
We cannt deliver this part anymore 

NEW NUMBER E19930
E19930 1 ST Grasf angsack komplett H40/03 Catching Bag assy .
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